

# 검사증명서

## MIL TEST CERTIFICATE

EN10204 3.1/ISO 10474 3.1B

CUSTOMER(고객명) : PLESA ANHTRUAC Y CIAS, S.A. DE C.V.



출신공장 : 울산광역시 북구 영포로 105  
706, Yeonpo-ro, Buk-gu, Ulsan, Korea



No.	TYPE OF PIPE END	SIZE OUT-ODX*THICK*LENGTH (외경*두께*길이)	PCS (개)	WEIGHT (KG)	TOTAL LENGTH (F)	HEAT No.	Hydrostatic Test		Tensile Properties(Gage Length: 2inch)				Hardness Test		Hardness Test & CN Impact Test		DWT Test (C)						
							Pressure	Time	Tensile Base	Tensile Weld	Yield Strength	V/R Ratio	EL	Max Value	Min Value	Specimen size		Shear Area(%)					
1	EB BE	12-3/4" X 0.250" X 20.177 F	349	107,528	7,041.773	G59150	840	5	T	490	492	335	39	B	160	162	152	W	154	H	148	W	141
2	EB BE	12-3/4" X 0.250" X 20.177 F	147	45,291	2,956.019	G59184	840	5	T	480	485	334	40	B	154	152	148	H <td>141</td> <td></td> <td></td> <td></td> <td></td>	141				
TOTAL			496	152,819	10,007.792																		

본 제품은 관련 규격에 합격되었음을 증명합니다.  
 WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER.  
 \* 검사증명서에 영인된 규격항도의 사용이 안전성 문제가 발생할 수 있으며, 검사증명서 위변조시 시문서 위조로 불이익을 당할 수 있습니다.

**COPY**

**JK COI**

QA Manager

\* 본 검사증명서는 원본인 전자증서(전자서명 정보 포함)로부터 출력된 사본입니다. 전자문서의 내용은 해당제품 고객포털에서 확인하실 수 있습니다. (http://sm.hyundai-steel.com/cs/cm/loqm.jsn)  
 \* This Mil Test Certificate is a copy that has been printed from original electronic document.(with digital signing)  
 \* You are able to check an original electronic document at hyundai-steel.com/cs/cm/loqm.jsn \* QRcode scanner App : QRReal